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Summary of Test Results

Reference no. : BC-SUMMARY-2021-149
Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Stainless Steel Flexible Joints
Nominal pressure (PN) : 16
Manufacturer : YAN SHUOH CO., LTD.
Brand name : YS
Body marking : YS (DN) PN16 (Production Code)
Model no. : YS-600RF
Origin : Taiwan
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : BS EN 12266-1 : 2012 / BS EN 10088-1 : 2014
Test period : 02 to 10 September 2021

A) Sample List
DN (mm) Specimen no.
32 210817-2667-001
40 210817-2667-002
50 210817-2667-003
65 210817-2667-004
80 210817-2667-005
100 210817-2667-006
150 210817-2667-007

B) Test Item
1) Dimensions Check (In-house method)

DN (mm) Test results Castco LRN
32 Passed
40 Passed
50 Passed
65 Passed 210817-2667
80 Passed
100 Passed
150 Passed

2) Shell Tightness to Internal Pressure (BS EN 12266-1 : 2012 Clause 4)

DN (mm) Test results Castco LRN
32 Passed
40 Passed
50 Passed
65 Passed 210817-2667
80 Passed
100 Passed
150 Passed

FBRHREHREEA P . 6/Fl,)%éghln%f(%entre, 33, On Kui Street, Fanling, Hong Kong.
EARBEEHEI0EHEP 1M - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ B B % % & # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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CASTCO TESTING CENTRE LIMITED

Summary of Test Results
Reference no. : BC-SUMMARY-2021-149
B) Test Item (con't)
3) Chemical Composition (BS EN 10088-1 : 2014 Table 2 Grade 1.4301 (304))
DN (mm) Test results Castco LRN

32 Passed 210902-2124

50 Passed 210902-2125

65 Passed 210902-2126

80 Passed 210902-2127

150 Passed 210902-2128

FU HO MAN \i L\WONG KA MAN

Prepare by : _ sistant Technical Manager Review by : \k o \JMJ Senior Manager
Date : 21 September 2021 Date : 21 September 2021 )

Page 2 of 2
FAEMBREBIIREFHN P L6 . 6/F, 28 Ane Centre, 33, On Kui Street, Fanling, Hong Kong.
EHWERESHI0FEHEP.L 142 - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.

E K B B R 4 #F 29A % - 29A, On Chuen

Street,
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33, On Kui Street, Fanling, Hong Kong.
29A, On Chuen Street, Fanling, Hong Kong.
Website: www.castco.com.hk
Test Report
Flexible Joints - Dimensions
(In-house method VAL-STRAINER-DIM)
Date of issue : 21 September 2021

Page 1 of 4 page(s) Castco LRN : 210817-2667

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA renew of "YS" Model ; YS-600RF

Sample description : Stainless Steel Flexible Joints

Nominal pressure (PN) : 16

Manufacturer : YAN SHUOH CO., LTD.

Brand name ; YS

Body marking : YS (DN) PN16 (Production Code)

Model no. : YS-600RF

Origin : Taiwan

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results
Date of sample received : 17 August 2021

Date of test : 02 to 03 September 2021

Specimen no 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667-
P ’ 001 002 003 004 005 006 007
DN (mm) 32 40 50 65 80 100 150
Ambient temperature (°C) 24.0 24.0 24.0 24.0 24.0 24.0 24.0
. Measured mean 140 150 165 185 199 21 285
Outside diameter of value
flange (mm) .
Requirement 138 to 142 148 to 152 163 to 167 183 to 187 198 to0 202 218 t0 222 283 to 287
Measured mean 100 110 125 145 161 180 239
Diameter of bolt value
circle (mm)
Requirement 9910 101 109to 111 124 to 126 144 to 146 159 to 161 179 to 181 239 to 241
M
Diameter of bolt eas:;]esemea“ 18.05 & 4 18.04 & 4 18.02 & 4 18.04 & 4 1892 & 8 18.11 &8 2260 & 8
hole & Bolts
number (mm & no.)|  Requirement 18to 19 & 4 18t019& 4 18t019& 4 18t019&8 18t019& 8 18t019&8 | 22t023&8
Measured mean
. 17.67 17.20 18.13 17.94 20.20 20.49 22.28
Flange thickness value
(mm) .
Requirement 16.7t0 19 16.7 to 19 16.7to 19 16.7t0 19 18.5t021.5 18.5t021.5 20.51t023.5
Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 1092-1 : 2007 + A1 : 2013 Table 13 (this specification is not covered
by the laboratory's HOKLAS accreditation).

3. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.
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q FU HO MAN
Checked by : Assistant Technical Manager

Form no. : BC_FLEXIBLE JOINTS_DIM_IN-HOUSE_T_dd_29/06/2021

WONG KA MAN
Approved Signatory : 4 \k N\ WO L\l Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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33, On Kui Street, Fanling, Hong Kong.
29A, On Chuen Street, Fanling, Hong Kong.
Website: www.castco.com.hk
Test Report
Metallic Valves - Shell and Seat Tightness
(BS EN 12266-1 : 2012 Annex A3 and A4)
Date of issue : 21 September 2021

Page 2 of 4 page(s) Castco LRN : 210817-2667

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA renew of "YS" Model : YS-600RF

Sample description : Stainless Steel Flexible Joints

Nominal pressure (PN) : 16

Manufacturer : YAN SHUOH CO., LTD.

Brand name : YS

Body marking : YS (DN) PN16 (Production Code)

Model no. : YS-600RF

Origin : Taiwan

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results
Date of sample received : 17 August 2021

Date of test : 04 September 2021

A) Shell Tichtness

Specimen no 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667- | 210817-2667-
P ' 001 002 003 004 005 006 007
DN (mm) 32 40 50 65 80 100 150
Water temperature (°C) 21.0 21.0 21.0 21.0 21.0 21.0 21.0
Apply pressure (bar) 24 24 24 24 24 24 24
Test duration (s) 60 60 60 60 60 60 60
Visually detectable leakage No No No No No No No
Requirement Visually detectable leakage is not permitted

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 12266-1 : 2012 Clause 4 (this specification is not covered by the
laboratory's HOKILAS accreditation).
3. For test with qualitative test results, effect of measurement uncertainty has not been taken into account.

Checked by : ssistant Technical Manager Approved Signatory :

/
t{/\FU HO MAN %\\WU s .\,\WONG KAMAN

Form no. : BC_METALLIC VALVES_HYD BSEN12266-1-2012_T dd_22/04/2020

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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c A s T c 0 CASTCO TESTING CENTRE LIMITED
Test Report
Flexible Joints - Dimensions
(In-house method VAL-STRAINER-DIM)

Date of issue : 21 September 2021
Page 3 of 4 page(s) Castco LRN : 210817-2667

Appendix A

210817-2667-001 210817-2667-002

210817-2667-003 210817-2667-004

210817-2667-005 210817-2667-006

Form no. : BC_FLEXIBLE JOINTS_DIM_IN-HOUSE_T_dd_29/06/2021

FRR B REHIZHEFH P L6k . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EBRBREHIOEHE P L 148 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
A B R B & A #f 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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CASTCO CASTCO TESTING CENTRE LIMITED
Test Report

Flexible Joints - Dimensions
(In-house method VAL-STRAINER-DIM)

Date of issue : 21 September 2021
Page 4 of 4 page(s) Castco LRN : 210817-2667

Appendix B

210817-2667-007

End of Report
Form no. : BC_FLEXIBLE JOINTS_DIM_IN-HOUSE_T_dd_29/06/2021
ERWNBREE3IEFH P64 . 6/F Techno Cenire, 33, On Kui Street, Fanling, Hong Kong.
FERBBREEI0EH E PO 14 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.

A B B % 4 & # 29A %3 - 29A, On Chuen Sireet, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Website: www.castco.com.hk
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B4 % E #33% 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333

& A H29A%  20A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 MILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk = TEST
Test Report
Chemical Analysis of Steel
Date of issue: 16-09-2021 - Specimen No.: CHEM-210902-2124-001
Page 1 of 2 Castco LRN; 210902-2124

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of "YS" Model: YS-600RF

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN32 Stainless Steel Flexible Joint

Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 210817-2667-001

Sample Identification No. : --/Model no. : YS-600RF / Origin : Taiwan
Location of Works : -

Manufacturer : YAN SHUOH CO., LTD. / Brand name: YS

Test Method(s):-
1) BS ENISO 15350 :2010

2 ST-Multi-1(ICP-OES)
3 BSENISO 15351: 2010

Remark(s):
I. Testresults only relate to the specimen tested.

Checked by : X L/ Approved Signatory : \_A

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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H A B % FE #3335 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333
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Test Report
Chemical Analysis of Steel

Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2124-001

Page 2 of 2 Castco LRN: 210902-2124

Laboratory test details

Date of Request Confirmed: 02-09-2021 Date of Received by Lab.: 02-09-2021

Testing Period: 08-09-2021 to 10-09-2021

Chemical Analysis Result

D Total Carbon Content C% 0.040

D Total Sulfur Content S % 0.0040

2 Chromium Cr % 19.17

? Manganese Mn % 1.10

%) Nickel Ni % 8.47

? Phosphorus P % 0.020

2 Silicon Si % 0.405

%) Nitrogen N % 0.084

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2124-001
Page 1 of 1 Castco LRN: 210902-2124
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of "YS" Model: YS-600RF
Contract No.: -
Customer's Ref. No.: --
Date of Received by Lab.:  02-09-2021 Testing Period: 08-09-2021 to 10-09-2021
Castco LRN: 210902-2124
Sample Description : DN32 Stainless Steel Flexible Joint
Specimen No. : 210817-2667-001
Sample Identification No.: -/ Model no. : Y.S_600RF / Origin.:
Taiwan
Manufacturer - YAN SHUOH CO., LTD. / Brand name:
YS
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) . limit
Carbon C 0.07 max. % 0.040 Within limit
Sulfur S 0.015max. % 0.0040 Within limit
Chromium Cr 17.5t0195 % 19.17 Within limit
Manganese Mn 2.00 max. % 1.10 Within limit
Nickel Ni 80t0 105 % 8.47 Within limit
Phosphorus P 0.045 max. % 0.020 Within limit
Silicon Si 1.00 max. % 0.405 Within limit
(Nitrogen N 0.10 max. % 0.084 Within limit
Remark(s):

I.  Testresults only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4301
(304).

A8 T EH 335134 P L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EAWEEES305EH E PO 14 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H B B B % & # 29A % c 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2125-001
Page 1 of 2 Castco LRN: 210902-2125

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of "YS" Model: YS-600RF

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Sample Description : DNS50 Stainless Steel Flexible Joint
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 210817-2667-003

Sample Identification No. : --/Model no. : YS-600RF / Origin : Taiwan
Location of Works : -

Manufacturer : YAN SHUOH CO., LTD. / Brand name: YS

Test Method(s):-
1) BSENISO 15350:2010

2)  ST-Multi-1(ICP-OES)
3) BS ENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : Hé Approved Signatory : —J\

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel

Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2125-001

Page 2 of 2 Castco LRN: 210902-2125

Laboratory test details

Date of Request Confirmed: 02-09-2021 Date of Received by Lab.: 02-09-2021

Testing Period: 08-09-2021 to 10-09-2021

Chemical Analysis Result

Y Total Carbon Content C% 0.040

" Total Sulfur Content S % 0.0043

% Chromium Cr% 18.76

i Manganese Mn % 1.09

? Nickel Ni % 8.32

? Phosphorus P % 0.020

? Silicon Si% 0.403

% Nitrogen N % 0.084

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKILLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2125-001
Page 1of1 . Castco LRN: 210902-2125
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of "YS" Model: YS-600RF
Contract No.: -
Customer's Ref. No.: -
Date of Received by Lab.:  02-09-2021 Testing Period: 08-09-2021 to 10-09-2021
Castco LRN: 210902-2125
Sample Description : DNS50 Stainless Steel Flexible Joint
Specimen No. : 210817-2667-003
Sample Identification No.: —/Model no. : Y.S-600RF / Origin :
Taiwan
Manufacturer - YAN SHUOH CO., LTD. / Brand name:
YS
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) st limit
Carbon C 0.07 max. % 0.040 Within limit
Sulfur S 0.015max. % 0.0043 Within limit
Chromium Cr 175t0 195 % 18.76 Within limit
Manganese Mn 2.00 max. % 1.09 Within limit
(Nickel Ni 80t0 105 % 8.32 Within limit
Phosphorus P 0.045max. % 0.020 Within limit
Silicon Si 1.00 max. % 0.403 Within fimit
(Nitrogen N 0.10 max. % 0.084 Within limit
Remark(s):

I. Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4301
(304).

BB B L EAI3HEAEA P L6 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FEBWMEREHI0ENRE P14 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
# & & & 9@ A& # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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F BB %R EH33% 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333

AR E R AHE29A5  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MOKLAS a2
E-mail: info@castco.com.hk  Website: www.castco.com.hk ~ TEsT
Test Report
Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2126-001
Page 1 of 2 Castco LRN: 210902-2126

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of "YS" Model: YS-600RF

Contract No. : -~

Customer’s Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN65 Stainless Steel Flexible Joint
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 210817-2667-004

Sample Identification No. : --/Model no. : YS-600RF / Origin : Taiwan
Location of Works : -

Manufacturer : YAN SHUOH CO., LTD. / Brand name: YS

Test Method(s):-

1) BSENISO 15350 :2010
2) ST-Multi-1(ICP-OES)

3y BSENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : ¢ Approved Signatory : /2-\4\-/-\1\

Lau Hiu Yat " Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Steel

Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2126-001

Page 2 of 2 Castco LRN: 210902-2126

Laboratory test details

Date of Request Confirmed: 02-09-2021 Date of Received by Lab.: 02-09-2021

Testing Period: 08-09-2021 to 10-09-2021

Chemical Analysis Result

" Total Carbon Content C% 0.040

Y Total Sulfur Content S % 0.0037

2 Chromium Cr % 18.50

? Manganese Mn % 1.07

? Nickel Ni % 8.24

% Phosphorus P % 0.020

2 silicon Si % 0.408

i Nitrogen N % 0.075

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2126-001
Page 1 of 1 Castco LRN: 210902-2126
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of "YS" Model: YS-600RF
Contract No.: -
Customer's Ref. No.: --
Date of Received by Lab.:  02-09-2021 Testing Period: 08-09-2021 to 10-09-2021
Castco LRN: 210902-2126
Sample Description : DNG635 Stainless Steel Flexible Joint
Specimen No. : 210817-2667-004
Sample Identification No.; -/ Modelno. : Y.S-600RF / Origin:
Taiwan
Manufacturer - YAN SHUOH CO., LTD. / Brand name:
YS
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) limit
Carbon C 0.07 max. % 0.040 Within limit
Sulfur S 0015max. % 0.0037 Within limit
Chromium Cr 17.5t019.5 % 18.50 Within limit
Manganese Mn 2.00 max. % 1.07 Within limit
Nickel Ni 80to 105 % 8.24 Within limit
Phosphorus P 0.045 max. % 0.020 Within limit
Silicon Si 1.00 max. % 0.408 Within limit
Nitrogen N 0.10 max. % 0.075 Within limit
Remark(s):

I. Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4301
(304).

EARHEREH335EEA P U648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FEHRNEREHIOENE P14 - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
 # B & @& & #f 29A %L - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2127-001
Page 1 of 2 Castco LRN: 210902-2127

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of "Y'S" Model: YS-600RF

Contract No. : --

Customer's Ref. No. : —

Sample details as supplied by customer

Date Sampled : --

Sample Description : DNB80 Stainless Steel Flexible Joint
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 210817-2667-005

Sample Identification No. : --/Model no. : YS-600RF / Origin : Taiwan
Location of Works : -

Manufacturer : YAN SHUOH CO., LTD. / Brand name: YS

Test Method(s):-

1) BSENISO 15350:2010
2) ST-Multi-1(ICP-OES)

3 BS ENISO 15351: 2010

Remark(s):
I. Testresults only relate to the specimen tested.

Checked by : (-/K/ Approved Signatory : ———k

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Steel

Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2127-001

Page 2 of 2 Castco LRN: 210902-2127

Laboratory test details

Date of Request Confirmed: 02-09-2021 Date of Received by Lab.: 02-09-2021

Testing Period: 08-09-2021 to 10-09-2021

Chemical Analysis Result

Y Total Carbon Content C% 0.040

" Total Sulfur Content S % 0.0036

? Chromium Cr% 18.21

2 Manganese Mn % 1.05

% Nickel Ni % 8.08

2 Phosphorus P % 0.020

? silicon Si% 0.408

% Nitrogen N % 0.075

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2127-001
Page 1 of 1 Castco LRN: 210902-2127
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of "YS" Model: YS-600RF
Contract No.: -
Customer's Ref. No.: --
Date of Received by Lab.:  02-09-2021 Testing Period: 08-09-2021 to 10-09-2021
Castco LRN: 210902-2127
Sample Description : DN8O Stainless Steel Flexible Joint
Specimen No. ; 210817-2667-005
Sample Identification No.: —/Modelno. ; Y.S-GOORF / Origin:
Taiwan
Manufacturer - YAN SHUOH CO., LTD. / Brand name:
YS
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) limit
Carbon C 0.07 max. % 0.040 Within limit
Sulfur S 0.015max. % 0.0036 Within limit
Chromium Cr 17510195 % 18.21 Within limit
Manganese Mn 2.00 max. % 1.05 Within limit
Nickel Ni 80t0 105 % 8.08 Within limit
Phosphorus P 0.045 max. % 0.020 Within limit
Silicon Si 1.00 max. % 0.408 Within limit
Nitrogen N 0.10 max. % 0.075 Within limit
Remark(s):

I.  Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4301
(304).

F BB REHEHREH P L6 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EHHBREEI0WIHE P2 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F & % % & A #f 29A 3£ - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2128-001
Page 1 of 2 Castco LRN: 210902-2128

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of "YS" Model: YS-600RF

Contract No. : -

Customer's Ref, No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN150 Stainless Steel Flexible Joint

Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 210817-2667-007

Sample Identification No.: --/Model no. : YS-600RF / Origin : Taiwan
Location of Works : -

Manufacturer : YAN SHUOH CO., LTD. / Brand name: YS

Test Method(s):-

1) BSENISO 15350 :2010
2) ST-Multi-1(ICP-OES)

3) BS ENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : t 7 Approved Signatory : — \

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Steel

Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2128-001

Page 2 of 2 Castco LRN: 210902-2128

Laboratory test details

Date of Request Confirmed: 02-09-2021 Date of Received by Lab.: 02-09-2021

Testing Period: 08-09-2021 to 10-09-2021

Chemical Analysis Result

) Total Carbon Content C% 0.041

" Total Sulfur Content S % 0.0039

2 Chromium Cr % 18.76

2 Manganese Mn % 1.07

2 Nickel Ni % 8.28

2 Phosphorus P% 0.020

? silicon Si % 0.405

3 Nitrogen N % 0.076

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 16-09-2021 Specimen No.: CHEM-210902-2128-001
Page 1 of 1 Castco LRN: 210902-2128
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of "YS" Model: YS-600RF
Contract No.: --
Customer's Ref. No.: -
Date of Received by Lab.:  02-09-2021 Testing Period: 08-09-2021 to 10-09-2021
Castco LRN: 210902-2128
Sample Description : DN150 Stainless Steel Flexible Joint
Specimen No. : 210817-2667-007
Sample Identification No.: -/ Model no. : Y.S-600RF /Origin.:
Taiwan
Manufacturer - YAN SHUOH CO., LTD. / Brand name:
YS
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) limit
Carbon C 0.07 max. % 0.041 | Within limit
Sulfur S 0015 max. % 0.0039 | Within limit
Chromium Cr 175t019.5 % 18.76 | Within limit
Manganese Mn 2.00 max. % 1.07 Within limit
Nickel Ni 80t 105 % 8.28 Within limit
Phosphorus P 0.045 max. % 0.020 ' Within limit
Silicon Si 1.00 max. % 0.405 Within limit
Nitrogen N 0.10 max. % 0.076 Within limit
Remark(s):

I. Test resulis only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4301
(304).
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